SF2300 RACK

SYNCHRONIZED LOADER WITH PULLEY

™
T
0
>
©




PA RTS LI ST IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

1. — —— QTY|2, - - QTY|(3, n QTY| 4. ”‘ QTY| g, QTY
x1 x1 x4 x4 x1
e _ | —
, [ [oo° & Lo o
J [ ! -----l__J"---._________ T
2300-09 2300-09 - / 2300-12-01 -~
LEFT SIDE RIGHT SIDE 2300-11-1 2300-11-2 LEFT SIDE
6. QTY|7. QTY( g QTY
x1 x4 ) y }
—_— [ = " " -
lo . _-__"""-—-_______:; @ ! i
| U ¢ C ) |O
-----l__J"-h--._____h___ "] v | 5 2 S
2300-12-01 - 2300-14 2300-14
RIGHT SIDE 2300-00 ASSEMBLY PIN LEFT SIDE RIGHT SIDE
——  QTY P QTY QTY QTY QTY
J o |0 ol , L : 1
= i
o °lo [ |
k“‘*x.a--‘“w\x_—’oj LA 0 f\,f‘m— ) i
2300-16 2300-16
LEFT SIDE RIGHT SIDE 2300-00-01 2300-00-03-01 -
QTY(] QTY QTY — QTY
16. | x2 fx4 18. @ x4 19. j x2
2300-20 2300-10-1 2300-10-2 2300-13_ 2300-15
21. QTY| 9 QTY|(23. QTY|24. QTY(25. QTY

x30 X2 ﬁ\ x2 x2 g x2
)

2300-19 2300-00-06 2300-00-07 2300-00-09 2300-00-03-02
26. Qrv[9 arv[2g. a1v[2g. arv|30. QTY
x2 X2 o xl1 x1 x2
x&_ 0 (J —
Q
2300-12-03  |2300-12-04 |HOOK WRENCH Amm ALLENKEY | 5mm ALLEN KEY

@SYNERGEE’ | 2300 PULLEY SYSTEM 2




PA RTS LI ST IF ANY PIECES ARE MISSING, PLEASE CONTACT US IMMEDIATELY:
HELLO@SYNERGEEFITNESS.COM OR 1.855.217.7136

QTY
D. x2 L]

M10x20 BOLT M16 Washer

M10 Washer MI6Nut MI10 Nut

345"]361"..]385"

2. | 33 avvl |34, QM
/f_::::_"“-« N, i
Lf@

2300-00-03 2300-00-04 2300-00-05

@SYNERGEE’ | 2300 PULLEY SYSTEM 3

W




Q1Y

HARDWARE SIZING CHART

M8x20

BOLT 2
wiveeidl IR T 1 3
MI0x90 ("
o & L 6

@SYNERGEE’ | 2300 PULLEY SYSTEM 4



POSSIBLE CONFIGURATIONS

16-16 RACK 16-24 RACK 16-36 RACK D
b Fere - e 3}
i

@SYNERGEE’ | 2300 PULLEY SYSTEM 5



QTY

Pfdﬁqdd\o&\ad - o /ﬁ..ou.} a S = =) .)})J.J/
T

O O O 0O OO0 0 0 O O O OHPOOOSOORO000CB00000B000 © © O © O O O B =

s m oD > Y }@3@’ £ @ o o

© 0O 00O 00 Q0 0 CoOUOSSOIc0000BO0000B000 O O O O O O gl - o

L
a
=
o
-
[0 4
<
o
o
Ll
-
N

PART NAME
Existing Hardware

L~ T - - (.Y - -«»n.n)@) o @ - -

H

o 0 o o Q00YPooI0890000B00C00B000 O O O 8 O O slgf - au)__w

woe
Woe

= - Aoncon = - = =

= % ® ® 5 = = - docon - P = =

O
o
o
c
S
=]
(]
S

2
()

[T
O
(]
”
o
Ll
I
()
:
©
c
O
n
=
=
4
n
=
—d
o
(1]
(o)
c

=

2
X
()
Ll
(24
(@)
-
(7]

~N
o
)
i
(]
E
o
]
£
o
<)
o
£
)
£
L 4

=
L
-
2
S-
(7 )
>
L
=
-
Q.
o
a s E
N

2 M
2
s
5
©

>
el
1]
=
L
N
%)
<




QTY

> o O O @

__/KOOGUDOUOU .~ L3 }ﬂuﬂawmu._a - ™ =
f — @L O 0 0 0 9 0 0 0 Q0 o0 ELL&ULCULQOLLLBCLLLLruCLLL e 0 0 & 0 o &

[/
_____.__\ & o o @ecococeoc oo o £ .ymna@a LS o ES =
1 fg.? ~ V@O O O 0O 00 OO0 0 0 0 O CODHEOOE0OS000TDIOLOBO0C0 O O O

=

H_\ AN
[ AN
\________ ____ ._____ y )J /.

L
a
=
o
-
[0 4
<
o
o
Ll
-
N

PART NAME
Existing hardware

H

[ [/
[/ [/
O O O 0 © 0 O CoLYB008005000C000C000000 O O 0 8 0 0 9 8 & 8 @

im xx_ /[y oo gooccoo
. R
O O O O \u.r/

S ¢ b o oo = L }u.anvé o = > =
t ({_,\L,\LL.\L.\ QLL%LQGLQ&L(L@CLLK&%C&LL ,w(t.w.LL w\@

o o o o o o - - bzoao.‘ L L. =3 o
o 0 00 o 0 o000 9 00 @LL%LC@L?ULLL%ULLLL&.CLLL S 0 0 & o o &

O O 0O 0O 0O D0 O0COCOoO O L) - }03“3 LY ™ ™ 2 JJJ......?

=Y -
Lk#LLLLLLLLLLLL.F.__LQULCULCQLLLQCLLLLMCLLQr.wLL&Lkeztm&{w
Al

@SYNERGEE' | 2300 PULLEY SYSTEM

>
el
1]
=
L
N
%)
<




ASSEMBLY STEP PART GUIDE

STEP: 3 # |PART NAME QrY
9. |2300-14-1 ]
10. | 2300-14-R ]

S
c ’]
ol @ ..
a
o|® C
ol® o|?
)
ol c
a
o|? E
o|® c|?
0| of®
ol? ol®
o|® o|®
C c|?
C o|®
o|® ¢
C
A 0
C C
of°® <
C C
)
o C
o|® ¢
0 He—
5@ ole
¢ ¢
6o ole
: C
C C
8 1)
C C
0| C
¢ C
: C
C C
C ol
C C
el o C
g C
° C
s C
ol
C
C 3 C
0 C
C
( 1]
. C
)
C ¢
C
C )
of, ¢
C
C
: C
°f, )
o, Cl,
o, o
——— C
Q
*lo
—-_—

moving the handle. To tighten release the knob and twist clockwise to
secure.

@SYNERGEE’ | 2300 PULLEY SYSTEM 8

0 To use handle, twist knob counter clockwise to loosen and pull while



H PART NAME QTY
12. | 2300-16 Right Side
13. | 2300-00-01

ASSEMBLY STEP PART GUIDE
STEP: 4

1
1
C. MI10x45mm Hex Bolt Fully Threaded 1
F. MI10 Washer 2
H. M10 Nut 1

@SYNERGEE’ | 2300 PULLEY SYSTEM 9




ASSEMBLY STEP PART GUIDE
STEP: 5

# | PART NAME QTY
1. |2300-16 Left Side 1
13. | 2300-00-01 1
C. MI10x45mm Hex Bolt Fully Threaded 1
F. MI0 Washer 2
H. M10 Nut 1

12

S S S S

@SYNERGEE’ | 2300 PULLEY SYSTEM 10



QTY

[

_._/.HOOREOOO.O.WO = = ‘%n.:..v.w_a L o = o )JJQM/

g\/ 0 0 000 Q0000 0 0 COCHENOSD0I00000000000000 O O 0 @ O O @E =

L
a
=
o
-
[0 4
<
o
o
Ll
-
N

o .._/i,
O
Ll O NG e s @o o oo oo o o G mEn o L) o =
bt ha
M O /&lﬁ )@(_&L((_&LLLLLL&r»(.\ntCQLCU&(k&CLLLLQCLLLrvt(ra_&.kb
| T
Z| O
= C
L
<2
>
a|
(= /
/ L=
# | / o o 00D OO0 OO0 ™ - E#Ivr. L. .Y o J.J....a-..v/
§ o 0 00 0 o0 0o o o o coogef ‘uLkLUCLLLL.«CLLLuLLmLLwwwub___
b m ’
- .9,9........) o ..J..J...y

O 9 Q@ O JO0UPOCIILICOCTL0O0D0TL0D00 O O O & O O ,m__.‘@

oo R

Jr/as
DR (oA N S S S S N

/M-*.\tﬂ.\.\.\.\.\.\lh.\tti.h(t_%ﬁ __F‘t,\,\,u.c.\.\ttbn\,\.\.\.w,\.\.vt.\.w.m‘.w,v

\Y A3

=
L
-
&
S-
N
S=
1T
-
=
-
(«
o
O
™
o
T
>
=
5
©

>
el
1]
=
L
N
%)
<




L
a
=
o
-
[0 4
<
o
o
Ll
-
N

>
el
1]
=
L
N
%)
<

QTY

PART NAME

Existing Hardware

2300-14
Assembly From Step 4

Assembly From Step 5

H

19.
7-A.

7

-B.

[€& & o @ &5 & & 6 & o o =} L,ou._?au_o, > =3 o o "J..))J..J?

f
- _m@q o Lo oL C 9 CCL&GC“GCGGCL((@F\.CCCC@((( e O 0 L o e Qo - _njﬁ {
s |
s |
, s |
____ o |
\ ® ____
1
(]
| |
N =) = wak.an.a-u.o. @ @ o = s o o o o
.Q C 0O 00 COC OO0 C o 0 oooeocecoeO0000RCC000R000 O © O O O O C‘Q - __;.nw_l__
> | ot
L~

. ___, A

|
> .h e o S 3 3 D (=] -] Lﬂn‘ I-r.nJ > @ = =
| P @
| ®
P ® =
L]

o

" o oo o o =3 3#3959 =] @ =1 =] o O O o0 o

= = = = = == - - ((fOT,..(_U.uC@L(((C@(L(_,\(@((C o O Qo o o o QO ﬁ®

I 3
C(CCLC(CCCC(CP\Q&U U(CCL@CC{_CC@CC(C..LC’.L(C.UEQOO.__
L]

1

/

=
L
-
N
S-
N
S
L
-
=
-
A
o
=
o
N

@SYNERGEE




ASSEMBLY STEP PART GUIDE
STEP: 8

# |PART NAME QTY
13. [ 2300-01-01 2
Cc. [mi045 2
F. MI10 Washer 4
H. [ MI0 Nut 2

CSecc oo e C e




ASSEMBLY STEP PART GUIDE
STEP: 9

# | PART NAME QTY
13. | 2300-01-01 4
20. [2300-15 2
C. MIO0 45 4
F. M10 Washer 8
H. M10 Nut 4

@SYNERGEE’ | 2300 PULLEY SYSTEM 14



ASSEMBLY STEP PART GUIDE
STEP: 10

# | PART NAME QTY
11-A. | Assembly From Step 9 2
B. M10x90 Bolt 2
F. MI10 Washer 4
H. M10 Nut 2
),

0DODE

@SYNERGEE' | 2300 PULLEY SYSTEM



STEP PART GUIDE

ASSEMBLY

- ~f o w| |«
o
—| x
— N
S|=| =| 2| =] o
| 2|22 2 8 <
| 17l 1| 1| ol @&
ANHEREEE
_MOOOOXWN
<|glglglglglele
Aa|ld|l| a2 2|2
#| 0| S| QK| O

ni 16"

STEP

oo ooocooocoooa oo o o0 R.JU%UOOUO@OOOUOJ_

__OJ.D.._D.-_DvD.._nr.._D.\ & & *r.‘...\ﬂ e

2 /oo o 0 9 0o 0 0 0 200TROO000DIDO0OO000I000]

&)
/. -
[ B \
(o= . & > S
Mho o oy \o ¢ [

.. ”noJJJJJJJJ«JJ\JJ%JJ\JJ

& & &'\“. =4 a

Hoolbhooooooo o oo o o oo

;e e ﬁat & & & 9 & & & *fvt%:

.ﬁﬁJJuJUJJOJJJQJ&J% f&)d)@)

e e @ &9 9 sl &

2 99 DD DOID DD VY

| 2
L
-
N
S-
N
S
L
-
=
-
A
o
=
o
o N
T
>
=
5
©




STEP PART GUIDE

PART NAME

2300-
2300
2300

>
el
1]
=
L
N
%)
<

QTY
1

12-01-1L
12

-01-R

12-03

2300-12-04

M16x80 Bolt

M16 Washer
MI16 Nut

H
5

6.
26.
27

C.

F.

G.

<
N

STEP

S 5 & soaSeesasnsssoon

n\mwu.a.vﬁ

(=]

@SYNERGEE' | 2300 PULLEY SYSTEM




STEP PART GUIDE

>
-
2]
=
L
(723
)
<

>
_m.1122484
[0}
ol O
ol »
n| +
£ 5
w| Q= e
S|l =] =| 2| S| =] ©
AOOOOOh
o ] 1| o o
Z|o|l || of B 5
_I____ooWN
x|l S3|3|38| 38| ol
g o o o @ = = =
ol S22 2
#56.%n_HC.FH.
/
- ﬁ
i o/
@ v
- __\.\r\
:.-\..h H_.r..

©
o

STEP

-wh.))’}.))}.)))).

T

N & s sEos 555 55 5 5 5 5 5 asodoooossso5555055555]

gmwmwuuuuuu >

*0“““ =4 =

n\.u.a_mv.u [
1&/ [ T ——— R e
\’.\ﬁsu,uﬁ:u_,uu“-,uu & =) thhld (-] &
. /
1 @\.M}VI\\__
1
1
IIIIIIIIIIIII of

®SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE
STEP: 12

# | PART NAME QTY
13.  [2300-00-01 6
C. | MI0x45 6
F. M10 Washer 12
H. M10 Nut 6

13_ ©,

7

<
o

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE
STEP: 13

# | PART NAME QTY
2. 2300-09 Right Side 1
13. | 2300-00-01 1
C. M10x45 Bolt 1

M10 Washer 2
H. M10 Nut 1

——F ——

@SYNERGEE’ | 2300 PULLEY SYSTEM 20



ASSEMBLY STEP PART GUIDE
STEP: 14

# | PART NAME QTY
1. 2300-09 Left Side 1
14. | 2300-00-01 1
C. M10x45 Bolt 1

M10 Washer 2
H. M10 Nut 1

—— S

6(

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY

sTEP:15]1 16"

ATTENTION

STEPS 15 TO 28 FOR
RIGHT SIDE ASSEMBLY

STEP PART GUIDE

=

NS S S S S S S S S

P —————

# PART NAME QTY

15-A | Assembly from step 13 1
17. 2300-10-1 2
18. 2300-10-2 2
30. | 5mm Allen Key 2

N = — = P 1

L. [ofp aokl °LU° °| 40k

\| o o { | - o |

olocoooooo |pglloOO0oO00OOP o |

O lo al Ok _ d°%k

(8] o] Q I

(o) (o) o |

o o o |

o 0 o |

0 0 o |

o O (o] |

Ve ~ 0 o |

CHIIl] = 2

[

L8] o] I

(8] 8] Qo E

[

0 0 .

(8] C O O C OO ¢ ‘ (@] OO0 0 @o | Q !

(@] | (o | g o o |

= 1o Pl AR N\

-
________________________________ d

Tighten parts 2300-10-01 and 2300-10-02 with the M5 Allen Key

@SYNERGEE' | 2300 PULLEY SYSTEM

22




ASSEMBLY STEP PART GUIDE

STEP: 15 I 24" # | PART NAME QTY

15-A | Assembly from step 13
17. [2300-10-1

1

\ 2

18. [2300-10-2 2

ATTENTION ) )

5mm Allen Key
STEPS15TO 28 FOR

RIGHT SIDE ASSEMBLY
P ) =
: ~ Eop ol S ) ool
; J Uy o O - o
_‘\;; ) aolocoococococoo]oglloooo0opoooo|g
S ¢ 19 Jo 1 © o of Op
< | (o] o] O
o) o) )
7 0 o) o)
) ; ) 0 o 0
7 Y O o o)
o <
S /
P o ; : ;
D _‘;‘"'..\ . ) "y \,%
ST
< 4" 23 ren
X “ME _ b("'éo :“OT_ 2 3
A = = oze, (] _ (o}
I \38 LBC
. Ao ® L \g o) o
18 ’ 'I\gh) - < 6 oL 8 0 )
s 19=A
30 g’ = o) o] O
\ .
C O
-
1
1 o o) )
1
1
1 C o] b
1
1
1 O
1 HoF
1 > 000 |0
1 o}
1 1of
1
.

Tighten parts 2300-10-01 and 2300-10-02 with the M5 Allen Key

@SYNERGEE’ | 2300 PULLEY SYSTEM 23



ASSEMBLY

STEP:15| 36"

ATTENTION

STEPS 15 TO 28 FOR
RIGHT SIDE ASSEMBLY
L
L8 o™
s N 'S :
o/ Ty . f' ) 5
18 o 15-A ;
30

\

T

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

STEP PART GUIDE

Tighten parts 2300-10-01 and 2300-10-02 with the M5 Allen Key

@SYNERGEE' | 2300 PULLEY SYSTEM

24

# | PART NAME QTY
15-A | Assembly from step 13 1
17. [2300-10-1 2
18. |2300-10-2 2
30. | 5mm Allen Key 2
Clop oL o}
1ol Cc O oflo :| 00000 I o C 00 (g
19k Olp T o g OF
1o TE W g 0P
J O O 0O C Q ' ‘FA ®00®O00D0O0COO0O0OO0OO0CO0O Q "
o[ LIS e — 15



ASSEMBLY

STEP PART GUIDE

E—L-Lj Pl
@SYNERGEE' | 2300 PULLEY SYSTEM

o]

O

STEP: 16 # |PARTNAME QTY
3. 2300-1 2
Ole al © o ©
\q o o] o
olooooooco|fglooocoooo0|o
O 9] 0O
O @] O
o @] O
O (@) O
O (@] O
O Q O
O @] O
O o] ] i 0
590\ ®) 0 0
(55 o 3 o
8% o ) O
N o O
(o] O 0
O @) O
] @]
O O O
O O l O
v—" —_
g o O O
o ] X o i | .
O O O OC OO0 0 O O O@® O 0o O
(o] O 0

O




ASSEMBLY STEP PART GUIDE

STEP: 17 # |PARTNAME QTY
7. 2300-00 2
21. 2300-19 15
@o@ al Ol 4Ol
\| o o o)
olooooooofpgl ©O00O0O0OOO|o
4O o ol Ok d Ck
o) (o) O
O O O
o) () | 1 O
o o) 1 1 o
o 0| Se=—===91|°
O O I;-I::IZI O
S
CCe———
O 0| —— O
I_.——Dil
:::::
- ———
@) O  — m—] Q
——————
[ | 1
B L SRl
00 @] (@]
© o o o
- i : g
O O O
o) (o) o)
O (o) O
o] () o]
O (o) o}
[onﬁ- Dﬂon -qom
O O 00 O0O0O0O0 O 0O0® 000 o0 | O
EO?J) ﬂO @ o
ot o flrx 1ol

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE

STEP: 18 # |PART NAME QTY
16. |2300-20 ]
25. |2300-18 ]

o]

& H o

O O0CO0O0OO0 OO0

o o

O O0O0O0O0O0O0

H =

OO0 00000000
ooooooOooO‘
2=}

OO0 00000 O0O0

(o]
O
1 e
il
(o))
O

(9%
o
=}
| SE—
poop
oQ0o0op
1
I BN BN . N
1
oQoQ0p

] ‘ [1_25
O @] 5 O
o) o o)
(@] O O
(@] O O

= —
O o o
5P mos IEICE
Q O 0O 000 0 O O OO0 00OO0 O
'o’:”b,, o : o
ot 1cF Bldop

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE
STEP: 19

H PART NAME QTY
15. |2300-18 1
16. | 2300-20 1

| S NG Sl SB ) Sl Sl Sl Sl Sl S Sl S N

@SYNERGEE' | 2300 PULLEY SYSTEM



ASSEMBLY STEP PART GUIDE
STEP: 20

H PART NAME QTY
27. Hook Wrench

-
L1 G G Gl W W S .

Use the hook wrench to tighten the BOTTOM slotted spanner
nuts.

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE
STEP: 20

H PART NAME QTY
27. Hook Wrench

U
Y,
Y,
Y,
O 10
J
Y,
Y,

C
/
/

-
W
{

Use the hook wrench to tighten secure the top slotted
spanner nuts by turning COUNTER CLOCKWISE.

@SYNERGEE’ | 2300 PULLEY SYSTEM 30



H PART NAME QTY
22. |2300-00-06 1
8. [Assembly Pin (Temporary Part) 1

ASSEMBLY STEP PART GUIDE
STEP: 21

30. | 5mm Allen Key
32. |SetScrew 2

ﬁ@

Insert parts the assembly key into the slots above to align all the weights. Insert the

set screw and tighten the highlighted plate with the M5 Allen Key on BOTH SIDES.
Remove and discard the assembly part when done tightening.

@SYNERGEE' | 2300 PULLEY SYSTEM

31



ASSEMBLY STEP PART GUIDE
STEP: 22

# | PART NAME QTY
13. [ 2300-00-01 1
C. [M10x45 Bolt !
1
1

F. M10 Washer
H. MI10 Nut

(LA G ) G ) ) R ) ) ) W W) W

32



ASSEMBLY STEP PART GUIDE

STEP: 23 # |PART NAME QTY

4, 2300-1-2 2

3
i

Ola Ok
o] O f A O
o) 0O 00000 O0 0O O QOO0 O0QOo|o 0O
O o o Cp T oI o Cp
o] 0] O
o] Q O
o] o] O
o] O (o]
o] Q 0]
O Q | O
o] O (o]
o] (o] O
Lo LA |

ocﬁ

ooﬂé;
1
I l_
DQO%) D)
=

O
oQoQp
1 =
] =
oQoQp

o) o) 0
o) o ':°i O
o) o o
o) o o

= g =
O 0 i O
O@ moﬁ ﬂoﬁ
oJlooooooofollo®oo®o o)
| o | o O : ©

St 1oflrx (H"QOE_

@SYNERGEE’ | 2300 PULLEY SYSTEM ck!



ASSEMBLY STEP PART GUIDE
STEP: 24

# | PART NAME QTY

- Existing Parts -

) T~ 1 . o 5]

(_ O O ° L O\:

\ 0 &) o
\| o (_)[E I'D (8]
olcoococococo|gllcOoco0ofp| o
Ole E-OLD O 4O}
o) o) [e]
O O =1 =1 (o]
o) 0 (o)
(o] o] (o]
0 o) (o)
o) (o) A A (o]
(o] o) (o]
o] [e) o]
el el LO |
O o]

o] (e

O o]

o] (o]

o) o (o}
o) o) 2 o

n Mg

o 0 o)
o) o) o)
0
e

Eo

- (o]
gof

@SYNERGEE' | 2300 PULLEY SYSTEM




ASSEMBLY STEP PART GUIDE
STEP: 25

# | PART NAME QTY

29. | 4mm Allen Key

o o o D e oD/
R VON-\Y
s O
\
A
7N
-’ \
\
\
\
\
"
\

29
AN

.
~ .
\ \\
s
\\
~
s

.
™.

IS

Secure the poles in place by tightening the screws inside of the
highlighted area with the M4 Allen Key.

@SYNERGEE’ | 2300 PULLEY SYSTEM 35



ASSEMBLY STEP PART GUIDE

# |PART NAME QTY
32. | 2300-00-03 (IF USING 16") 2
33. |2300-00-04 (IF USING 24") 2
E <--C 34. |2300-00-05 (IF USING 36") 2
F CEL@- ----------- @;[--9::13 °| Ok
1. 000O0O0O :j oc0oo00O0
{0 sob T O 40k
b ’ P A
! R
v (8] (8] E E : O
G_ ]
B =l v
enp 1€ o SR ENRE
I | START . i |
(8] L?Ij/ E
1 U g

™ g g g gy

k=
(o] (o] O
: A . :l [ I ]
O (8] e O

—
I
I
I

4

N ojlococoocoocoo |O :)O;):)Q:Jl o - O O O O e e e e .
5 O e eeeeatisl b
Kl > B
A. Loop through the bottom of the pulley E. Loop from below the pulley wheel
wheel at point A and pull towards and pull towards the top pulley wheel
point B. at point E
B. Feed the cable though outermost F. Feed over the top of the pulley wheel
side of the pulley wheel at point B and pull towards point D
and through the bottom of the one G. Feed the small end of the cable
beside it. through the back of the top pulley
C. Feed the cable though the back wheel at point G and then through
most hole on the bottom upright and the center of the dual pulleys at the
through the top upright front of the rack

D. Feed across the top of the two pulley  H. Add Pulley attachments
wheels Located at point

@SYNERGEE’ | 2300 PULLEY SYSTEM 36



ASSEMBLY STEP PART GUIDE
STEP: 27

# |PART NAME ary
14, |2300-00-03-01 ]
25. |2300-00-03-02 :
30. | 5mm Allen Key
n \
e
B
@*m@--ﬁ.... %0 * Ll | - e
SN 1 ( ”
25 | / 1| Uof 1 |
0] |
I N
1
1
|
|
T
~==‘_1_._5_ _(Z- = 1
o| v
0 1 o I
| D'LJ@ |
: .
¢ L
C
0] O i N
. _
C
: ]
*
|
I ¢
|
\ |
R \L—-’— I
Tl '
7 |0 I |
0 :
ol r-=--+ |
P @
\ 0




ASSEMBLY STEP PART GUIDE
STEP: 28

H PART NAME QTY
D. M10x20 Bolt 1
F. M10 Washer 2
H. M10 Nut 1
W - L i
n
-------- 1
|
|
_ |
i |
s
j |
i Lok |._ -
\ /

STOP! e
o

ONCE COMPLETED REPEAT STEPS 15 TO 28 FOR LEFT SIDE
ASSEMBLY

@SYNERGEE’ | 2300 PULLEY SYSTEM 38




QTY
2
2

= e o = = =

__ - = .;mn,L :

- | & & o =

2
)
]
)
)
)

L
a
=
o
-
[0 4
<
o
o
Ll
-
N

!

PART NAME
D-Handles
2300-00-09

H
23.
24

- = = [= - - = o = - = = o= o= ]f

& _.
¥

© 0O 00O OO0 0 C OCoecCe0OB000008000006000 © © O 0 O © O

=
L
-
&
S-
(70 )
S=
1T
-
=
-
Q.
o
O
™
N

T Y N
0009,
<
w)
2
900°
g

[ J
[ ]
=

—
¢-‘;" ——
®

s (= 2\
SE— A
LG - ~ R (v s 5 s s s o= &
o

Js _
= Mo oo0oo0o0o0o00O0OCC O oge UOOUGGﬂCtCUQCUGOUOUOOQWJQUO&

o=

o
= &
(7]

@SYNERGEE

>
el
1]
=
L
N
%)
<




# | PART NAME QTY
22. | 2300-00-06 2

ASSEMBLY STEP PART GUIDE
STEP: 30

Before using machine with weights, please securely insert the pin into
the amount of weight that you would like to use as shown above.

@SYNERGEE' | 2300 PULLEY SYSTEM




QTY
2

41

2518
3518
50LB
55LB
G5LB

uw e
—~ ~ g «©
[Esc8sc5cssssssssss

> & & adSssssssccooooos55555555 5 = = =5 & = e m\y
N
.hmll .|&0 i - = ] \n. e o =) = P

STEP PART GUIDE

PART NAME
Stickers Sheet

?ﬁ

_ ?\\\\\\\\\\\\\\w

_ =) a\%

S 5 5 5 o5 0 o o & 5 5 odoasnasscosssssss5555555 L

H
31

|

x
| ~
\ .,)):.JJ)J})J)%)DJ)UJ)}JJQ))JJ)JJJJJ;&...:

o =] o o o =) o o o L
=] ] @ .\
(= | L |.IM. IEL
St ._"3 ~ = S o ¢ S S O 0O O O 0 O OJHOSOS950000000000000000 © 0 5 9 o0 0o o P2 o W
| |
___ ﬂy I Y s B R = e ] = =] \oﬂ a <o =] =] (=] = o o o o .«K

= — T
F

E
I . —)
ﬂl) 5 0 o 0 0 0 0 0 & 6 0 AdeeSODo0R00C000000080000

o \..\m‘n.( =] =

>
el
1]
=
L
N
%)
<

STICKER SHEET TO THE INSIDE |—
OF THE WEIGHTS ON THE RACK

@SYNERGEE' | 2300 PULLEY SYSTEM

PLEASE APPLY STICKERS FROM



